
www.tpomag.com
MAY 2014

SHANNON’S TWO-MEMBER TEAM ACHIEVES 
AWARD-WINNING PERFORMANCE
PAGE 34

Is Beautiful
Small

How We Do It: 
Grit washing in La Crosse, Wis.
PAGE 28

Jason DeMichele
Plant Supervisor
Shannon, Ill.

Tech Talk: 
Speaking of biosolids

PAGE 40

 

In My Words: 
Filtering out 
phosphorus

PAGE 26

ANNUAL
COMPANY
DIRECTORY

PAGE 52 





200 YEARS OF WATER 
INDUSTRY EXPERTISE

BOOTH #3629
NEW ORLEANS

The combined strengths of our brands and 

talents create one of the most comprehensive 

banks of technology and practical application 

knowledge in the sector.

Contact an expert at info.us@ovivowater.com

or visit us at www.ovivowater.com

Enviroquip

C

M

Y

CM

MY

CY

CMY
[...]
place in your wastewater treatment 
plant? Headworks. Biosolids area. 
Electrical panels. 
Think again.  
It could be your 
laboratory.”
Top Tips for Laboratory Safety
www.tpomag.com/featured

PLANT AWARDS

Effluent Beauty Contest
The judges held the water up to the light, swirled it around and 
then inhaled sharply. This was not your typical water contest. 
The prize at stake was not “best-tasting water” or “best tap 
water.” This was the first-ever Rhode Island “Excellence in 
Effluent” contest, designed to recognize the state’s wastewater 
treatment plants. Learn more about the judging criteria and 
how you can start a similar competition in your state. 
www.tpomag.com/featured



18     TREATMENT PLANT OPERATOR

top performer: PLANT

THE TOWN OF LEE, MASS., IS KNOWN AS THE GATEWAY 
to the Berkshires, and for its New England charm. This progressive town of 
5,200 is also home to an award-winning wastewater treatment plant.

The new facility was long overdue. The original 1 mgd extended aeration 
activated sludge plant was 40 years old, and most equipment was approach-
ing or exceeding its design life. “In 2005, the town received a consent decree 
from the state Department of Environmental Protection to upgrade or build 
a new plant to treat high flows, which sometimes reached 4.88 mgd from heavy 
rain and snow melt,” recalls Alan Zerbato, plant supervisor and chief operator.

Planning for the new plant began in January 2005, construction started in 
July 2006, and the plant was commissioned in March 2008. It cost $22.2 mil-
lion, paid for with a 20-year loan at 2 percent interest.

Plant operators were challenged to learn the new equipment and tweak 
it to get the best results. Later, they had to contend with a stringent new per-
mit limit on total phosphorus. They succeeded on both counts, and the plant 
won the 2012 regional U.S. EPA Wastewater Treatment Excellence Award for 
efficient operation and performance.

 
CHOOSING TECHNOLOGY 

After receiving the consent decree, town leaders formed an oversight 
committee charged with choosing an engineering firm to look at new treat-

ment technologies. The committee evaluated the technologies, while con-
sidering energy efficiency.

“I was a member of the committee, as were other volunteers from the 
town,” says Zerbato. “We all had different areas of expertise. We put in a lot 
of time and really did our homework. Our Public Works superintendent, 
Chris Pompi, who oversaw the building of the new plant, put a lot of time into 
the project and was very supportive during the transition.”

The consensus was to go with sequencing batch reactor (SBR) technology. 
The plant also includes $83,000 worth of energy efficient equipment: motors, 
variable-frequency drives, automated lighting and instrumentation that con-
trols on-off times for the blowers and mixers. The Metcalf & Eddy engineer-
ing firm designed the plant, and C.H. Nickerson was the general contractor.

 
FROM OLD TO NEW

Key features of the new plant include:
• Influent screening, grit removal and rotary drum thickener for sludge 

processing (Huber Technology)
• Influent pumping system (Fairbanks Nijhuis)
• Four SBRs, post flow equalization tank and effluent disk filters (Aqua-

Aerobic Systems)
• UV disinfection system (TrojanUV)

Designing for

Excellence
A PROGRESSIVE MASSACHUSETTS TOWN REPLACED A 40-YEAR-OLD PLANT WITH NEW 
TECHNOLOGY TO TREAT HIGH FLOWS AND MEET STRINGENT PHOSPHORUS LIMITS

By Trude Witham

The Lee Wastewater Treatment Plant is located in the picturesque Berkshire Mountains of western 
Massachusetts. (Photography by Ed Collier)

“[Our operators] are very conscientious 

and reliable. Whether it’s raining, sleeting 

or snowing, when an issue arises, they 

don’t stop doing their repairs.”
ALAN ZERBATO

BUILT: 2008
POPULATION SERVED:  5,200
EMPLOYEES:  4
FLOW:  1.25 mgd design
TREATMENT LEVEL:  Tertiary
TREATMENT PROCESS: Activated sludge (SBR), cloth media filtration
RECEIVING WATER: Housatonic River
BIOSOLIDS: Dewatered, incinerated
ANNUAL BUDGET:  $434,000 (operations)
WEBSITE:  www.lee.ma.us
GPS COORDINATES:  Latitude: 42°17’13.10” N;
 Longitude: 73°14’30.98” W

profile Lee (Mass.) Wastewater 
Treatment Plant

M
The team at the Lee Wastewater Treatment Plant includes, 
from left, Myron Ford, laborer; Craig Rand, operator;  
Chris Pompi, public works superintendent; Alan Zerbato, 
plant supervisor/chief operator; and Todd Tyer, operator.



top performer: PLANT

THE TOWN OF LEE, MASS., IS KNOWN AS THE GATEWAY 
to the Berkshires, and for its New England charm. This progressive town of 
5,200 is also home to an award-winning wastewater treatment plant.

The new facility was long overdue. The original 1 mgd extended aeration 
activated sludge plant was 40 years old, and most equipment was approach-
ing or exceeding its design life. “In 2005, the town received a consent decree 
from the state Department of Environmental Protection to upgrade or build 
a new plant to treat high flows, which sometimes reached 4.88 mgd from heavy 
rain and snow melt,” recalls Alan Zerbato, plant supervisor and chief operator.

Planning for the new plant began in January 2005, construction started in 
July 2006, and the plant was commissioned in March 2008. It cost $22.2 mil-
lion, paid for with a 20-year loan at 2 percent interest.

Plant operators were challenged to learn the new equipment and tweak 
it to get the best results. Later, they had to contend with a stringent new per-
mit limit on total phosphorus. They succeeded on both counts, and the plant 
won the 2012 regional U.S. EPA Wastewater Treatment Excellence Award for 
efficient operation and performance.

 
CHOOSING TECHNOLOGY 

After receiving the consent decree, town leaders formed an oversight 
committee charged with choosing an engineering firm to look at new treat-

ment technologies. The committee evaluated the technologies, while con-
sidering energy efficiency.

“I was a member of the committee, as were other volunteers from the 
town,” says Zerbato. “We all had different areas of expertise. We put in a lot 
of time and really did our homework. Our Public Works superintendent, 
Chris Pompi, who oversaw the building of the new plant, put a lot of time into 
the project and was very supportive during the transition.”

The consensus was to go with sequencing batch reactor (SBR) technology. 
The plant also includes $83,000 worth of energy efficient equipment: motors, 
variable-frequency drives, automated lighting and instrumentation that con-
trols on-off times for the blowers and mixers. The Metcalf & Eddy engineer-
ing firm designed the plant, and C.H. Nickerson was the general contractor.

 
FROM OLD TO NEW

Key features of the new plant include:
• Influent screening, grit removal and rotary drum thickener for sludge 

processing (Huber Technology)
• Influent pumping system (Fairbanks Nijhuis)
• Four SBRs, post flow equalization tank and effluent disk filters (Aqua-

Aerobic Systems)
• UV disinfection system (TrojanUV)

Designing for

Excellence
A PROGRESSIVE MASSACHUSETTS TOWN REPLACED A 40-YEAR-OLD PLANT WITH NEW 
TECHNOLOGY TO TREAT HIGH FLOWS AND MEET STRINGENT PHOSPHORUS LIMITS

By Trude Witham

The Lee Wastewater Treatment Plant is located in the picturesque Berkshire Mountains of western 
Massachusetts. (Photography by Ed Collier)

“[Our operators] are very conscientious 

and reliable. Whether it’s raining, sleeting 

or snowing, when an issue arises, they 

don’t stop doing their repairs.”
ALAN ZERBATO

BUILT: 2008
POPULATION SERVED:  5,200
EMPLOYEES:  4
FLOW:  1.25 mgd design
TREATMENT LEVEL:  Tertiary
TREATMENT PROCESS: Activated sludge (SBR), cloth media filtration
RECEIVING WATER: Housatonic River
BIOSOLIDS: Dewatered, incinerated
ANNUAL BUDGET:  $434,000 (operations)
WEBSITE:  www.lee.ma.us
GPS COORDINATES:  Latitude: 42°17’13.10” N;
 Longitude: 73°14’30.98” W

profile Lee (Mass.) Wastewater 
Treatment Plant

M
The team at the Lee Wastewater Treatment Plant includes, 
from left, Myron Ford, laborer; Craig Rand, operator;  
Chris Pompi, public works superintendent; Alan Zerbato, 
plant supervisor/chief operator; and Todd Tyer, operator.



20     TREATMENT PLANT OPERATOR

Once the plant’s in-house testing looked promising, the town sent a let-
ter to the EPA asking permission to continue pilot testing. “We wanted to 
continue with our own testing, rather than hire a consultant, to save our rate-
payers money,” Zerbato says. “The EPA allowed us to continue as long as 
results remained encouraging. Aqua-Aerobic Systems has been a great partner 
in this project, and they wanted to do their own pilot study. They did all their 
own testing, on their dime, and came up with the same results that we did.”

These results are described in a technical paper co-authored by Zerbato 
and Terence K. Reid (director of research and development) and his team at 
Aqua-Aerobic Systems. They presented the paper at the 2012 WEFTEC con-
ference in New Orleans.

“The goal of the study was to determine if manipulating system key oper-
ating variables would yield the desired phosphorus removal without having 
to install additional equipment — for example, a separate polymer system 
that could dose the effluent before it entered the disk filter,” explains Zerbato.

During the study, the plant achieved an effluent 
total phosphorus level of 0.1 mg/L and an effluent 
total nitrogen level of 3 mg/L by:

• Changing the phase times of the SBR process 
— for example, increasing the anoxic time during 
the fill phase, and changing the react phase.

• Adding coagulant chemicals at various points 
in the system.

• Monitoring the supernatant from the rotary 
drum thickener, which was high in phosphorus.

• Limiting the amount of septage, also high in 
phosphorus.

• Adjusting backwash wasting from the disk fil-
ters that enters the plant’s wet wells.

The study paid off; the plant met the 0.2 mg/L 
phosphorus limit on time, and has often achieved an 
average phosphorus level of 0.12 mg/L.

 
INTENSIVE TRAINING

Although plant operators had ample experience 
with wastewater treatment equipment, they needed 

training on the technologies that were new to them. “Each vendor’s equip-
ment is different, and the Aqua-Aerobic controls were the most sophisticated 
for us to get used to,” Zerbato says. “But, everyone caught on pretty quickly.”

Operators received two weeks of on-site hands-on training from Aqua-
Aerobic. “They set up the equipment with certain parameters, but as we ran 
the wastewater treatment plant, some changes were made to enhance the over-
all plant efficiency, such as process phase times and dissolved oxygen set-
tings,” says Zerbato. “It took a few months for operators to feel comfortable 
with the equipment.” The vendor also provides a 24-hour hotline for opera-
tors, and company experts can remotely troubleshoot the system if needed.

Vendors provided on-site training on all the other equipment. “We set up a 
schedule outlining which vendor would do the training at a given time, and all 
the sessions were recorded on video for future reference,” Zerbato says. “The 
challenge was to do the needed training while still operating the old plant.”

(continued)

Alan Zerbato checks on the status 
of one of two AquaDisk filter tanks 
(Aqua-Aerobic Systems).

• SCADA iFIX software (GE)
• Operations, administration and laboratory facilities
Influent enters the headworks and flows to the screening and grit removal 

system, then enters one of two wet wells. From there, it is pumped to the SBRs. 
After treatment, the wastewater goes to settling and sludge wasting. Sludge 
is dewatered to 6 percent solids and transported offsite for incineration.

During the final (decanting) phase, the clear effluent flows to the post-
equalization tank, which maintains a constant flow to two disk filters in 
series. The filtered effluent passes through the UV system and is used for 
makeup water for polymer system flushing and plant washdown before dis-
charge to the Housatonic River.

Although the town’s oversight committee and engineering firm tried to 
anticipate what the U.S. EPA might require in future discharge permits, they 

were taken by surprise with the new permit issued in December 2008, nine 
months after the plant was built. “The new permit included a monthly total 
phosphorus limit of 0.2 mg/L from April 1 through October 31,” says Zerbato. 
“Because it was much more stringent than our old 1.0 mg/L limit, the new 
limit was appended and a consent order was administered by the EPA.”

The consent order called for an interim seasonal total phosphorus limit of 
0.55 mg/L effective immediately, and the 0.2 mg/L seasonal limit by April 1, 2012.

 
REDUCING PHOSPHORUS

To meet the new phosphorus limit, the staff had to change how the plant 
operated. “We immediately started a phosphorus reduction program,” 
recalls Zerbato. “We brought in vendors to try various chemicals to enhance 
phosphorus removal. I added chemicals at different locations in the process, 
changed the SBR phase times, talked with other SBR facility operators, and 
took courses to learn how to reduce phosphorus.”

SWEET REWARDS
Operators at the Lee Wastewater Treatment Plant are proud of 

the awards they have won. After their new plant was built in 2008, 
they faced challenges in learning the new sequencing batch 
reactor (SBR), disk filter, UV disinfection and SCADA technologies, 
and in meeting stringent new phosphorus limits.

Besides winning a 2012 regional EPA Wastewater Treatment 
Plant Excellence Award, the plant was recognized by Aqua-Aerobic 
Systems for exceptional operation of the SBR and disk filter 
equipment in 2010-2012.

“The plant was nominated by the Massachusetts Department 
of Environmental Protection to acknowledge the outstanding 
operations and maintenance work performed by plant staff,” says 
Alan Zerbato, plant supervisor and chief operator. The Lee plant 
was among five facilities in New England recognized for exemplary 
performance in 2012.

Lee Wastewater Treatment Plant
PERMIT AND PERFORMANCE (monthly averages) 
  PERMIT EFFLUENT

BOD 20 mg/L 4 mg/L
TSS 20 mg/L 2 mg/L
Total phosphorus Apr. 1-Oct. 31: 0.2 mg/L 0.13 mg/L
  Nov. 1- Mar. 31: 1.0 mg/L  0.08 mg/L
Total nitrogen Report 3.0 mg/L
pH  6.5-8.3 Compliant
E. coli 126/100 ml 7/100 ml

Note: BOD and TSS samples are taken twice a week, phosphorus and nitrogen 
weekly, and E. coli weekly, depending on the season. pH is tested daily.

Operator Craig Rand monitors one 
of the plant’s SBR tanks (transmitter 
from Endress+Hauser).



tpomag.com    May 2014   21

Once the plant’s in-house testing looked promising, the town sent a let-
ter to the EPA asking permission to continue pilot testing. “We wanted to 
continue with our own testing, rather than hire a consultant, to save our rate-
payers money,” Zerbato says. “The EPA allowed us to continue as long as 
results remained encouraging. Aqua-Aerobic Systems has been a great partner 
in this project, and they wanted to do their own pilot study. They did all their 
own testing, on their dime, and came up with the same results that we did.”

These results are described in a technical paper co-authored by Zerbato 
and Terence K. Reid (director of research and development) and his team at 
Aqua-Aerobic Systems. They presented the paper at the 2012 WEFTEC con-
ference in New Orleans.

“The goal of the study was to determine if manipulating system key oper-
ating variables would yield the desired phosphorus removal without having 
to install additional equipment — for example, a separate polymer system 
that could dose the effluent before it entered the disk filter,” explains Zerbato.

During the study, the plant achieved an effluent 
total phosphorus level of 0.1 mg/L and an effluent 
total nitrogen level of 3 mg/L by:

• Changing the phase times of the SBR process 
— for example, increasing the anoxic time during 
the fill phase, and changing the react phase.

• Adding coagulant chemicals at various points 